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CORONET GROUP SUZHOU CO., LTD.
#1505 SIFC, SUZHOU, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name . FRAME

Sample Number : SHIN160903107CCM

Test Required . Compression test of system scaffold assemblies

Test Method :  ANSI/SSFI SC100-5/05

Product specification . 3*6'8"

Date of Receipt . Sep. 02, 2016

Test Period : Sep. 02, 2016 to Sep. 12, 2016

Test result(s) . For further details, please refer to the following page(s)
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Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd.

£ %
Tiffany Liu
Authorized signatory
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Sample information :
Components Number in one test Actual unit Mass (kg)
3" X6°8” Fame 6 16.21
Cross brace 6 4.60
Base Jack 4 5.52
U-head 4 7.18
Ledger 6 2.63

Test conducted: ANSI/SSFI SC100-5/05 Standards for Testing and Rating Scaffold Assemblies and
Components.

The frame scaffolding installed as per client’s requirement shall be tested one bay wide and one bay long, by
three lifts high to arrive an maximum post load. The load shall be applied distributed on four posts through
loading beams. The frame scaffolding is erected into above configuration composed of four vertical posts
with adjustable leg and U-head extended to 12 inches and with normal cross brace installed as showed in
the following figure.
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Test schematic (Series A test)
Test result:
Maximum Load (lbs) per Load(lbs) per post at 4:1 Deviation from
Sample No.
load(Ibs) Post safety factor average (%)
1 30977 7744 1936 15
2 30504 7626 1906 0.0
3 30054 7514 1878 15
Average 30512 7628 1907 --
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Remark:

1. The weight of the loading beams is 400.83kg(The maximum load includes the weight of loading beams).
2. The extension height of the base jack and u-head is 12".

3. Test height:19'9.7"

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Test photos:

Frame scaffolding assembly
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In test Sample 1 after test
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Sample 2 after test Sample 3 after test
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